


 
 

Annual Report to Bondholders 

of the 

City of Lakeland, Florida 

for the 

Fiscal Year Ended September 30th, 2019 

 

 

 

 

Michael C. Brossart, CPA 
Finance Director 

 

Deidra M. Joseph 
Assistant Finance Director 

 

Jeffrey S. Stearns 
Treasurer 

  



 
 

 

 

 

 

 

[this page is intentionally blank]  



 
 

City of Lakeland 

Elected Officials 

(as of September 30, 2019) 

 

 

 

H. William Mutz 
Mayor 

 
 
 

Scott Franklin 
Commissioner 

 
 

Bill Read 
Commissioner 

Stephanie Madden 
Commissioner 

 
 

Justin M. Troller 
Commissioner 

Sarah R. McCarley 
Commissioner 

 
 

Phillip E. Walker 
Commissioner 

 

 

 

 

 

 

 

City Administration 

Tony Delgado 
[...]
City personnel to monitor their status and collect data from each pump station.  This data is 
accessible from a central location at the Glendale facility.  All pump stations are equipped with 
high wetwell level alarms.  All pump stations are equipped with standby power generators or 
portable generator receptacles.  All pump stations are protected from intrusion by locking hatch 
covers and electrical panels.  Larger stations are equipped with additional security features such 
as fencing, building enclosures, intrusion alarms, and video cameras.  The smaller pump stations 
are inspected twice per month.  The master pump stations are inspected daily by Collection 
System personnel.  The City annually funds pump, panel, and generator replacement at its pump 
stations.  An adequate supply of replacement parts and material
warehouse. 

The City maintains a continuous renewal and maintenance program to ensure reliable service.  
This program includes cleaning, video inspection, smoke testing, and lining and point repairs of 
sewers and manholes.  The City schedules inspection and cleaning such that the entire collection 
system is covered in approximately 10-year cycles.  The table below summarizes the 
maintenance activities performed on the collection and transmission system from FY 2015 
through FY 2019.  Approximately 19% of the collection system lines were cleaned and 2% 
televised in FY 2019.  The City reports no increase in public complaints of odor or other issues.  
CIS found that the collection system appears to be well maintained and noted no areas of concern. 

Collection System Maintenance (FY 2015  FY 2019) 

Activity  2015  2016  2017  2018  2019 
Work Orders Processed  29,540  30,555  30,223  22,122  22,816 
Lines Televised (feet)  40,795  13,145  24,817  22,241  32,482 
Lines Cleaned (feet)  309,770  256,314  275,989  273,233  328,010 
Liners Installed (feet)  21,958  21,342  28,367  15,815  10,420 

           
Source: Wastewater Utilities         

 

WASTEWATER TREATMENT FACILITIES 

The City operates one pretreatment facility and two wastewater treatment facilities.  To reduce 
the organic load on the Glendale facility, the City constructed the West Lakeland Wasteload 
Reduction Facility.  Authority to operate the Wasteload Reduction Facility is included in the 
Glendale WRF operating permit.  The pretreatment facility was designed to treat 1.5 MGD of high 
strength wastewater and reduce the organic loads, as measured by biochemical oxygen demand 
(CBOD5) from a concentration of 1,800 mg/L to approximately 100 mg/L.  The pretreated 

WRF for additional treatment. 

The Glendale WRF is an activated sludge, biological treatment facility with a permitted treatment 
capacity of 13.7 MGD (12-month average daily basis).  At the Glendale facility, wastewater enters 
the plant via gravity and flows through the influent screens.  These include two automatic self-
cleaning bar screens and a manually-cleaned bar screen in a bypass channel as a standby unit.  



96 
 

The screened influent is then pumped to two vortex-type grit chambers.  From the grit chambers, 
influent flows to a splitter box and then to one of three primary clarifiers.  The clarified primary 
effluent flows by gravity to an intermediate lift station, where it is pumped to a splitter box and 
mixed with return activated sludge and then pumped to one of three aeration tanks.  The aeration 
tanks operate in a Modified Ludzack-Ettinger process with fine bubble diffused aeration.  Mixed 
liquor flows from the tanks to another flow splitter box prior to entering four secondary clarifiers.  
Effluent is disinfected and reused for plant operations, pumped to the power plant for cooling 
water, or mixed with blowdown water from the power plant, prior to discharge to the Wetlands 
treatment system. 

Power Generation Plant where it is co-mingled with effluent from the Northside WWTP.  The co-
mingled effluent is utilized as non-contact cooling water at the power plant and the Matheson Tri-
gas Facility.  The blowdown water and other process waters are returned to the Glendale WRF, 
mixed with effluent from the Glendale facility, and pumped to the 1,600-acre Constructed 
Wetlands System for advanced treatment.  The effluent is then discharged to a drainage ditch 
leading to the North Prong of the Alafia River or pumped to the TECO Polk Power Station.  The 
surface water discharge from both treatment plants and the power plant is authorized under the 
Glendale WRF operating permit.  Additional information including process flow diagrams of the 
treatment facilities are available through the City of Lakeland Finance Department if necessary. 

The Glendale WRF is currently producing Class AA sludge as a result of the installation of an 
anaerobic digestion system completed in 2008.  The upgraded biosolids handling system includes 
gravity belt thickeners, a feed sequencing tank (FST), and anaerobic digesters (one thermophilic 
and two mesophilic).  Sludge collected from the primary clarifiers is wasted directly to the FST.  
Waste-activated sludge is thickened on the gravity belt thickeners, sent to the FST, and then to 
the anaerobic digesters.  The digested sludge is dewatered by centrifuges.   

Class AA residuals generated at the Glendale facility are transported and applied as fertilizer to 
sites in north Lakeland.  Class AA residuals differ from Class B in that more stringent pathogen 
reduction limits and constituent concentrations are met.  Under current FDEP rules, land 
application of Class AA residuals has essentially no restrictions and may occur in areas 
accessible to the public.  Class AA residuals may possess a market value and be sold as fertilizer.  
Land application is conducted by the City as well as commercial haulers under contract with the 
City. 

The Glendale facility includes a certified wastewater analysis laboratory which is well-equipped, 
and properly staffed and maintained (Department of Health ID No.  E54180).  Most of the testing 
needed to optimize wastewater treatment operations at the facility and demonstrate compliance 
with established permit limits is performed at the Glendale laboratory.  The laboratory also 
supports some of the testing needs of the Northside WWTP and the Wetlands treatment system.  
Priority pollutants, oil and grease, biological assays, and some metals, are the only parameters 
sent to outside facilities for analysis. 

The Glendale facility operated well within its permit limits in 2019.  The current Updated Capacity 
Analysis Report (2015) for the facility projected an average influent flow of 9.72 mgd in 2019 and 
increasing to 10.11 mgd by 2025.  The table on the next page shows the influent flow at the 
Glendale facility in recent years.  Population and flow projections suggest the hydraulic capacity 
of the facility will not be reached in the near future.  In addition, a re-rating study completed in 



97 
 

January 2008 indicated the Glendale facility could be expanded to provide 15 MGD of treatment 
capacity with relatively minor operational changes and limited equipment procurement. 

Influent Flow at Glendale WRF 

Fiscal Year  Influent Flow (MGD) 
2019  7.77 
2018  8.19 
2017  8.40 
2016  8.87 
2015  9.06 

   
Source: Wastewater Utilities 

 

The table below summarizes key effluent water quality results at Glendale WRF for FY 2019.  
Based on a review of effluent analyses, the facility consistently meets the discharge requirements 
of its operating permit. 

Glendale WRF Effluent Quality Results for FY 2019 

Month  Year  
Average Daily 

Flow1 MGD  CBOD5 mg/L  TSS mg/L  pH SU  
Fecal Coliform 

#/100 mL 
Oct  2018  7.00  2  2  6.9  1.00 
Nov  2018  6.34  2  2  6.8  1.00 
Dec  2018  7.84  2  4  6.8  1.00 
Jan  2019  7.85  2  2  6.7  1.00 
Feb  2019  8.34  3  3  6.8  1.00 
Mar  2019  7.36  3  2  6.9  1.00 
Apr  2019  6.69  3  2  6.9  1.00 
May  2019  6.45  3  2  6.9  1.19 
Jun  2019  7.62  2  2  6.8  1.00 
Jul  2019  8.48  2  2  6.8  1.25 
Aug  2019  10.91  2  2  6.9  1.00 
Sep  2019  8.37  2  2  6.9  1.00 
Minimum  6.34  2  2  6.7  1.00 
Maximum  10.91  3  4  6.9  1.25 
Average  7.77  2  2  6.8  1.04 

           
1Influent Flow           

           
Source: Wastewater Utilities         

 

The Northside WWTP is located adjacent to the McIntosh Power Generating Plant and treats 
wastewater generated predominantly within the northeast portion of the City service area.  Figures 
are available from the City of Lakeland Finance Department upon request. 

Force mains from the wastewater collection system 
structure (process flow diagram is available through the City of Lakeland Finance Department).  
The headworks consist of two automatic self-cleaning bar screens, a manually-cleaned bar 
screen in a bypass channel, and basic grit removal.  Screened and degritted wastewater leaving 
the headworks flows to two splitter boxes which route water to one of four oxidation ditches.  Each 
ditch includes an anoxic first stage and aerobic second stage.  The first stage operates at a low 
dissolved oxygen concentration to help biologically remove nitrogen.  This first stage discharges 
directly to the second stage.  The second stage is aerated with mechanical surface aerators.  
Within the basin, an internal mixed liquor recycle carries nitrogen-rich solids back to the anoxic 
zone.  The two-stage configuration, with the internal recycle, allows the plant to nitrify in the 
aerated zone where oxygen is present and denitrify in the anoxic tank where oxygen is limited. 



98 
 

The mixed liquor from the oxidation ditch flows by gravity to four secondary clarifiers.  Solids in 
the mixed liquor entering the clarifiers settle to the bottom where they are withdrawn to the return 
activated sludge (RAS) sumps.  The withdrawal rate is controlled by telescoping valves in the 
sumps.  Sludge collected in the sumps is withdrawn by the sludge pumps and most of the sludge 
is recycled to the pretreatment structure.  A portion of the sludge is wasted to the sludge holding 
tanks directly from the RAS line. 

Scum and other floatable materials on the clarifier surface are collected by a skimming arm and 
discharged to scum hoppers.  The scum hoppers discharge to a scum pit, the contents of which 
are pumped to the sludge holding tanks. 

Treated effluent leaving the clarifiers is combined and discharged to three chlorine contact 
chambers.  From there, the disinfected effluent is then pumped to two 1.5-million-gallon effluent 
storage reservoirs.  The effluent storage reservoirs receive all of the chlorinated effluent from the 
Northside facility along with chlorinated effluent pumped from the Glendale facility.  The effluent 
in the storage reservoirs is reused as make-up water at cooling towers in the McIntosh Power 
Plant.  The system is designed to provide a constant supply for reuse.  If the flow from the 
Northside WWTP is not sufficient to maintain the level needed in the tanks, effluent from the 
Glendale facility is pumped into the tanks.  If the flow from the Northside WWTP exceeds the 
amount required to maintain the storage volume, the excess flow is bypassed to the Glendale 

 

The sludge handling system includes two aerated sludge holding tanks, a polymer feed system, 
two gravity belt thickeners, four autothermal thermophilic aerobic digestion reactors (ATAD), and 
one holding tank for digested sludge.  The ATAD process is permitted for Class AA treatment of 
the biosolids.  Class AA stabilized solids generated at the Northside WWTP are disposed of by 
land application and is conducted by commercial haulers under contract with the City. 

The Operations Building on the Northside facility site houses administrative offices, maintenance 
storage space, locker rooms, rest rooms, lunch room, and training room.  The building serves as 
facility operations and for storage of operating records, equipment manuals, and maintenance 
data. 

The Northside facility operated well within its permit limits in 2018.  The 2018 Updated Capacity 
Analysis Report for the facility projected an average influent flow of 4.93 mgd in 2019 and 
increasing to 6.21 mgd by 2028.  The table below shows the influent flow at the Northside facility 
in recent years.  Population and flow projections suggest the hydraulic capacity of the facility will 
not be reached in the near future. 

Influent Flow at Northside WRF 

Fiscal Year  Influent Flow (MGD) 
2019  4.09 
2018  4.07 
2017  3.92 
2016  3.97 
2015  3.95 

   
Source: Wastewater Utilities 

 

  



99 
 

The table below summarizes key effluent water quality results at Northside WRF for FY 2019.  

Northside WRF Effluent Quality Results for FY 2019 

Month  Year  
Average Daily 

Flow1 MGD  CBOD5 mg/L  TSS mg/L  pH SU  
Fecal Coliform 

#/100 mL 
Oct  2018  3.76  3  3  7.1  0 
Nov  2018  3.63  4  4  7.2  0 
Dec  2018  4.09  4  14  7.2  0 
Jan  2019  4.09  4  4  7.3  0 
Feb  2019  4.25  3  4  7.4  0 
Mar  2019  3.99  2  4  7.2  0 
Apr  2019  3.78  5  5  7.1  0 
May  2019  3.67  3  5  7.2  0 
Jun  2019  4.05  3  3  7.3  0 
Jul  2019  4.65  6  4  7.0  0 
Aug  2019  5.00  3  4  7.0  0 
Sep  2019  4.17  3  4  7.2  0 
Minimum  3.63  2  3  7.0  0 
Maximum  5.00  6  14  7.4  0 
Average  4.09  5  5  7.2  0 

           
1Influent Flow           

           
Source: Wastewater Utilities         

 

Record drawings for the wastewater plants are available on-site and at the Water Utilities 
Administrative offices at 501 East Lemon Street, Lakeland, Florida.  Operation and maintenance 
manuals and logs are maintained on-site.   

CSI noted that both treatment facilities appear to be well maintained.  Both plants are operating 
within permitted capacity.  Effluent water quality is consistently within regulation limits.  No areas 
of concern were noted.   

CONSTRUCTED WETLANDS SYSTEM AND EFFLUENT DISPOSAL 

 Constructed Wetlands 
System located six miles south of the Glendale facility.  Excess effluent from the Northside WWTP 
and blowdown from the power plant and non-contact cooling water returned from the Matheson 
Tri-Gas Facility are discharged to the holding basins at the Glendale WRF for pumping to the 

 

The Wetlands Pump Station i
basin through 4.3 miles of 36-inch force main and 2.1 miles of 42-inch force main to the 
Constructed Wetlands System.  The Wetlands System covers approximately 1,600 acres of 
former phosphate clay settling areas. 

The Wetlands System is divided into seven cells through a series of earthen berms.  The Wetlands 
System uses a combination of biological and physical methods to remove pollutants from the 
treated effluent prior to discharge to the Alafia River, a Class III surface water designated for 

-balanced population of fish and 
 

The flow enters the Wetlands System via a cascade inlet structure which adds dissolved oxygen 
to the water through the turbulent fall  



100 
 

The aerated water passes out of the inlet structure by overflowing weirs on either side of the inlet 
distribution box.  From this structure, the water enters two long ditches which have overflow 
structures at 100-foot centers.  The distribution ditches provide an even distribution of water to 
the first wetland cell.  Water meanders through the first cell and is treated by the wetland grasses 
and plants.  The water then collects in a ditch on the western side of the cell.  This ditch delivers 
the water to control structures.  The control structures allow the water to pass through the berm 
to a second distribution ditch, like the ditch adjacent to the inlet structure.  Water passes through 
Cell 2, flows to a ditch connected to control structures, and passes into Cell 3.   

This general collection and pass-through scheme is repeated through the remaining cells 
(additional information is available through the City of Lakeland Finance Department upon 
request). 

At the south end of the final cell, an outlet structure measures the total flow via an H flume.  The 
water then travels through an outfall ditch to the North Prong of the Alafia River.  The system is 